7206 110C HST HST

00000 O 0 O MENU BACK

Rl #eRES i E=E 1 B & -~ |E W A5 # B =
#
{3

NO.| PART NO. PART NAME | Q'ty | DESCRIPTION | r/P| FROM ~ UP TO SERIAL NO.| REMARKS
S01 | 7206 110A 000 [HST 4347 EQUIPMENT 1

1 | 7206 1101 001 [HST HST 1 |BDR-320

1-1 [zD90052008700(7°5%° PLUG 1 | 9005200-8700

1-2 | 0840 1015 357 [A41LY—I SEAL 1 [UE15357

2 | K810 0108 025 [Fit'ILk BOLT 4 |M8x25

3 | 7206 1105 000 [=1—FFJLASSY NEUTRAL ASSY| 1 D [NO.3900~( 3y 3 =ik )

3-1 | 7206 1106 000 |7°54 vk BRACKET 1 D |NO.3900~( 3ya 5% )

3-2 | 5310 3108 000 |#'/} GUIDE 2 D |NO.3900~( Iyvav i )

3-3 | 5310 3109 000 |# )b BOLT 1 D |NO.3900~( Iva 54 )

3-4 | 5310 3109 500 [R7)v% SPRING 1 D |NO.3900~( 3yiav St )

3-5 [ A300 0106 001 |Fyhk NUT 2 |M6 D [NO.3900~( 3yvav S )

3-6 | A300 0106 003 |}k NUT 3 |M6 D [NO.3900~( 3yvav S )

3-7 | 3652 0702 000 |Ju9E =1 JOINT 1 [m6 D [NO.3900~( 334 )

4 | F300 0106 000 |F+yk NUT 1 [m6 D [NO.3900~( 3yyav -S4 )

5 | 0350 0140 818 |PW WASHER 1 [8x18x1.6 D |NO.3900~( 3yyav =i )

6 | 0520 0125 016 |7YEY PIN SPLIT 1 [25%16 D |NO.3900~( 3yyav=i )
HT051D —2— 09/09/24




	MENU BACK: 


